Strategic regional water resource solutions:
Preliminary feasibility assessment

Gate one submission for Thames Water to Southern Water Transfer

Date: 05 July 2021

from

Southern
Water =

( WATER
forLIFE




Glossary

Acronym

Terms to use / Definition

AA Appropriate Assessment - under the Habitats Regulations
ACWG All Company Working Group

AIC Average Incremental Cost

AMP Asset Management Plan

AONB Area of Outstanding Natural Beauty

BBOWT Berkshire, Buckinghamshire and Oxfordshire Wildlife Trust
BNG Biodiversity net gain

BNL Biodiversity net loss

CAP Competitively Appointed Provider

CCG Customer Challenge Group - a regional CCG has been established by WRSE
CCW Consumer Council for Water
[...]
RAPID Gated process
for SROs

Development Consent
Order (DCO) process
— see section 7

Defra NPS on WR
Infrastructure

Procurement
Approach (e.g. Ofwat
regulated DPC
process)

Potential impacts on scheme delivery

The T2ST scheme requires a new source of water in Thames Water’s western water resource
zones. This new source of water is currently envisaged to be the STT or SESRO project. At
present, 2033 is the earliest potential date for STT to be operational (although this will be 2034 if
it is a canal) and the earliest operational date for SESRO is between 2036 and 2037 dependent on
the option progressed. It is therefore highly likely that the development and construction of
T2ST would be timed so that the completion of the project would tie-in with the availability of
the required source.

The delivery of T2ST is primarily dependent on whether a robust project ‘needs case’ can be
established. To enable the scheme to obtain planning consent, the capacity and timing of the
transfer must be fully supported by both the WRSE regional plan and Thames Water and
Southern Water strategic planning for WRMP24. Hence it would not be appropriate to apply for
DCO consent for T2ST until the outcome of both the WRSE regional plan and WRMP24 is
published. The WRSE regional plan will be published in late 2023. WRMP24 may also be
finalised and published by late 2023, but dependent on whether the company plans are subject to
inquiry in which case publication may not occur until March 2025. Should an inquiry not take
place then the programme could be reduced by approximately 1 year.

The SRO follows a fairly prescriptive path through the RAPID gated governance process and
this influences the project development and programme, as the requirements of each gateway are
pre-determined by RAPID.

At present, our programme assumes that T2ST would be consented through a DCO, however
there remains a consent route risk until the DO of the scheme is established through the regional
plan and WRMP24. It is also assumed that a published WRMP24 is required prior to the
commencement of formal DCO consultation, although pre-consultation studies and engagement
would be commenced during earlier stages (post Gate 2).

The NPS will have a significant impact on T2ST if the T2ST proposal is an NSIP, whether that
is through exceeding the designated thresholds, or if a Section 35 Direction is secured from the
Secretary of State. The timing of the publication of this NPS is currently uncertain. For the
purposes of future scheme programming, we currently assume that the NPS will be published
and adopted ahead of the publication of the Final WRMP24, although clearly this is a risk, which
would then complicate the scope of the future promotion of the scheme under a DCO.

The procurement approach (see Section 6) could have an impact on the scheme delivery,
although at this stage a collaborative JV or late/very late DPC are no considered to have a
material impact on the overall programme. Although highly uncertain at this stage, our longer-
term programme assumes that a consented DCO application (post examination and Secretary of
State’s decision) would be required prior to approval of the Final Business Case and consent to
proceed to procurement of a Competitively Appointed Provider - CAP).




Figure 2: Outline scheme delivery plan for development of T2ST

= Southern (thames

T2ST - Scheme Delivery Plan = Water \ZZ,
o

al Patl

WRSE Regional Plan i
_ = Update to .
Development and initial runs of regional 6 Public
sl e ’Ieng"""" consultation
Issue Draft Regional Issue Draft Regional Issue Final draft regional plan Firfal Plan published
Plan for water company Plan for public (RPv3) - to be cascaded into
RPv1) ion (RPv2b) company WRMPs
1 WRMP24 |
| 1
Draft WRMP  Revised Draft Firfal published
published  WRMP24 published WRMP (following
andissuedto redponse period) Delayed WRMP date if
Secretary of State called in by Secretary
(SoS) of State (SoS)
| RAPID Gated |Structure |
[ Gate 4 — Planning I
Gate 1 - Initial Concept Design Gate 2 - Detailed Feasibility Gate 3 - Finalised Applications, Procurement,
1 T2ST 1 | Feasibility Land Purchase
[ 1

Gate 1 4 Gate 3 Gate 4
submission issi submission submission

R — Identify preferred option (site Commence DCO planning
[ naTaO nicop] selection study and route corridor  application at start of Gate 3 for ise Outline Design
design for Gate 1 i preferred option

Consultation with LPAs and other Outine Design pmcﬁ;"':;'“m ?;ﬁo or
stakeholders on preferred option xooursment foute, for,
: DCO Non-Statutory Complete EIA (2
Toute %o Misnming Report consultation springs 2023/2024 and 1

summer window 2023)
Targeted environmental surveys, Land referencing of sites
ecological and archaeology and pipeline corridor

Dco

application for Gate 4
Commence EIA for whole

DCO

DCO Statutory Consultation

Submit DCO to SoS
following completion of
o jication and Gate 4

| DPC Tender Process

. >
Ofwat Ofwat Control Point B Ofwat Control Point C t Control Point D
Control (Strategic Outline Case  (Specs, procurement (Prdduce ITT)
Point A approved) plan, contract overview)

Agree commercial
Develop SOC Soft Market Testing - rabaahiniyhs Produce OBC

DCO Docision, and potential
legal challenge period

Cwat Control Pgint £
(OBC approved)|

Otwat Contsol Polnt F
(Approve FBC)
’ CAP Award

Construction |

Mobiltsation includig ) )
discharging DCO Earfiest aperating
requirements and band access date (SESRO source)
Eadiest operating
date (STT source)

| Available sources of water |
— —
I 1
Severn Thames Transfer {STT) avallable South East Strategle Reservolr Dption
s source for T25T (pipeline option) {SESRO) available as source for T25T




4 Technical information

Option configurations and operation

4.1

4.2

4.3

4.4

4.5

4.6

4.7

As a result of the Option Appraisal Stage for T2ST completed in December 2020, six feasible
options were identified to take forward into the conceptual design stage:

e Option 1. Culham to Otterbourne - potable water transfer
e Option 2: Culham to Otterbourne - raw water transfer

e Option 3: Reading to Otterbourne - raw water transfer

e Option 4: Reading to Otterbourne - potable water transfer
e Option 5: Culham to Testwood - raw water transfer

e Option 6: Reading to Testwood - raw water transfer

Details confirming the location and configuration of each option, including preliminary pipe
route alignments, and outline locations of water supply works, pumping stations and storage
tanks have been developed. Site locations and pipeline alignments are preliminary at this stage
for Gate 1 and subject to further design development in Gate 2.

Through discussion and agreement with the WRSE regional planning team, 50Ml/d, 80MI/d
and 120MI/d scheme capacities have been considered for each of the six feasible options.
Dependent on the outcome of the WRSE modelling, it is possible that a wider range of scheme
capacities for T2ST may need to be developed in Gate 2. A 200MI/d capacity option is
currently being considered by WRSE for all six feasible options but is not included in this
report due to the timing of the WRSE feedback.

For Gate 1 it has also been agreed with Southern Water that 10MI/d spur connections from the
T2ST pipeline should be included to supply the Kingsclere and Andover Water resource zones
in Hampshire for all T2ST options. These connections have been sized on the basis that
projected resource deficit within the combined Kingsclere and Andover zones in the 2020s is
likely to be circa 20MI/d. In Gate 2 the size of the spur connections to Andover and Kingsclere
will need to be reviewed against the output of WRSE modelling and the latest Southern Water
strategic water resource planning position for the Hampshire region.

Thames Water has also identified a potential spur connection from the T2ST pipeline to
provide support to the Kennet Valley Water Resource Zone. This spur connection has not been
considered at this stage of the T2ST SRO for Gate 1 but may be a requirement in Gate 2
depending on the outcome of WRSE modelling and Thames Water strategic planning for
WRMP24.

South East Water and WRSE have developed an option for a spur connection from the T2ST
transfer main to supply Northgate service reservoir to the south of Basingstoke, at 10Ml/d and
20MI/d capacity. Whilst this option has been identified and modelled by WRSE, the offtake
has not currently been included as part of the T2ST SRO. Hence no consideration of this spur
has been included as part of the T2ST conceptual design for Gate 1. Depending on the
outcome of the WRSE modelling, further work on the South East Water spur may be required
for Gate 2.

Utilisation of the T2ST is dependent on the outcome of the WRSE regional modelling, and will
be determined during Gate 2. At this stage it is expected that the transfer would only be
required in periods of extreme drought but increased utilisation of the transfer may be required
to meet the longer term supply-demand balance of the Hampshire region depending on the
implementation and timing of other schemes and future environmental destination targets. The
utilisation of the transfer will also be dependent upon the required sweetening flow for the
preferred option. A minimum flow rate of 30% maximum design capacity is likely to be

10



required to maintain operation of the transfer scheme water treatment works. Further work is
required in Gate 2 to explore opportunities to utilise T2ST water within the Thames Water and
Southern Water regions once the preferred option, capacity and operating scenarios have been
further developed, including operation of the scheme at dry year annual average and peak
periods, and emergency response scenarios.

Design life and maintenance liabilities

4.8 The T2ST options comprise standard water treatment processes and water transmission
infrastructure. Treatment processes include coagulation and flocculation; dissolved air flotation
(DAF); rapid gravity filters (RGF); granular activated carbon (GAC) filters; Ozonation,
Ultraviolet disinfection units; chlorine dosing, contact tanks and sludge thickening lamellas.

4.9  The transmission elements of the options include standard ductile iron/steel pipelines ranging in
diameter from 800mmm to 1100mm to PN16 pressure rating, standard 1.2 or 1.8m diameter
micro-tunnelling or pipe-jacked sections at road, rail and river crossings, and industry standard
buried concrete storage tanks and water pumping stations. Once identified, the design of the
preferred option will be progressed for Gate 2 in accordance with standard industry design lives
for civil, mechanical and electrical elements of the scheme.

4.10 Maintenance liabilities will depend on how the scheme is procured. As discussed in Section 6, a
DPC procurement route or a Collaboration JV are considered a viable option in which case a
third-party entity will undertake the detailed design, construction and operation of the scheme.

4.11 Maintenance requirements for the potable options will be business as usual for treated water
assets given the standard water industry construction noted above. There is likely to be
increased maintenance requirements associated with the raw water options compared to the
potable options, due to the suspended solids content of the raw water and associated
sedimentation risk within pipelines and storage tanks and potential growth or organic matter.
These issues will be considered in more detail for Gate 2 as part of the final preferred option
selection.

4.12 Design life for civil, mechanical and electrical assets for the T2ST has been determined in
accordance with the ACWG methodology and included within the WRSE template.

Costs and carbon

4.13 The approach to estimating the capex and opex costs for each option and associated embedded
and operational carbon is provided in Section 10.

Resource benefit assessment

4.14 The resource benefit provided by the T2ST will depend on the determination of the scheme
need, capacity and timing as a result of the WRSE Regional plan and WRMP24 strategic
planning by Thames Water and Southern Water.

4.15 This is discussed in Section 2, including the interdependency of the transfer with other strategic
resource options.

Data provided to WRSE

4.16 Cost and carbon values for all six feasible options, including the 50MI/d, 80MI/d and 120Ml/d
capacities, have been collated and provided to WRSE for inclusion within the WRSE Regional
Plan modelling along with relevant GIS data. The six options are mutually exclusive.

4.17 Information was also provided to WRSE regarding the resilience metric of each option as
described in Section 5. GIS information was also provided detailing the location of each option
pipeline and surface assets, to inform the HRA, WFD and SEA assessments.

11



5 Environmental and drinking water

guality considerations

Overview

5.1

5.2

5.3

An environmental assessment has been undertaken on the six options which has included a
HRA; a WFD Assessment; and a SEA level options assessment. In addition, the risk of
spreading INNS associated with the options has been investigated; BNG and NC assessments
have been undertaken; the wider benefits of the scheme have been reviewed; and opportunities
for the six options to contribute to net zero carbon emission objectives were investigated.

WRSE undertook an initial stage environmental assessment for the Stage 1 HRA; the Stage 1
WED Assessment; the SEA; and the BNG and NC assessments. At Gate 1, these assessments
have been taken further by the SRO teams.

The Gate 1 environmental assessment does not include an in-combination assessment with
other SROs, water company capital investments or third party development plans or projects,
due to a lack of knowledge, including certainty and timing. The assessment will be reviewed
for Gate 2 to include potential in-combination effects.

Habitats regulations assessment

5.4

5.5

The HRA reports the findings of the full HRA Stage 2 / Appropriate Assessment (AA)
undertaken at plan level for the six T2ST options and assesses the potential impacts of the
options on UK’s habitats sites.

The WRSE HRA Stage 1 assessment identified a number of potential ‘likely significant
effects’, and a number of ‘uncertain effects’ for each of the options. The HRA Stage 2 AA
concluded that all six options were also likely to result in a number of potential ‘likely
significant effects’ however, all six options were identified as having ‘no likely significant
effects’ (alone), after mitigation is implemented. This was dependant on the proposed route for
Options 5 and 6 being altered to avoid intersecting the Solent and Southampton Water Ramsar
and SPA sites and that trenchless construction would be required for all options to cross the
River Lambourn Special Area of Conservation, and for Options 5 and 6 to cross the River Test.

Water Framework Directive assessment

5.6

5.7

5.8

The Level 1 WFD assessment indicated that all options had one waterbody which required
further assessment; Thames (Evenlode to Thame) — Options 1, 2 and 5; and Thames
(Wallingford to Caversham) — Options 3, 4 and 6.

Level 2 WFD assessments were completed for these two waterbodies. The findings indicate
that there are potentially precautionary WFD compliance risks associated with the operation of
the new abstractions for all options. The potential hydrological effects could conflict with
achieving WFD status objectives. This is particularly the case for Options 3, 4 and 6 where
hydrology/river flow is an existing limiting factor. The potential biological effects, particularly
on fish, requires further assessment.

For all options it has been assumed that another SRO (STT or SESRO) would be used in
combination with T2ST to support water within the River Thames. This will help to reduce the
impact on hydrological regime and therefore on the biological elements.

12



Strategic environmental assessment

5.9

5.10

5.11

The SEA reports the findings of the WRSE SEA applied to the options. The SEA outputs for